
Blue Giant Equipment Corporation
85 Heart Lake Road South

Brampton, Ontario L6W 3K2
CANADA 

http://www.bluegiant.com

                          
 
TEL: (905) 457-3900 (800) 668-7078

(800) USA-BLUEFAX: (905) 457-2313                            

If calling within North America: Phone: 1 (800) 668-7078   Fax: 1 (905) 457-2313                                                                                                      401 Series, 10/02/11



INSTALLATION LISTS
THE FOLLOWING LISTS COVER BASIC INSTALLATION

COMPONENT LIST

HARDWARE SUPPLIED LIST

RECOMMENDED TOOLS LIST (TYPICAL MASONRY WALL)

ALL DRAWINGS ARE PROPERTY OF BLUE GIANT EQUIPMENT CORPORATION;  INFORMATION HEREIN SUBJECT TO CHANGE WITHOUT NOTICEPAGE 1

Vertical Panels 2
Header Panel 1
Vertical Frames 2
Head Frame 1
Stabilizing Brackets (standard if no protective guards) 1

3/8” x 3” Sleeve Anchor 9
1/4” x 1-1/4” Concrete Screws (Stabilizing Brackets) 4
3-Hole Mounting Brackets 9
4-Hole Mounting Brackets 2
1/4” x 1-1/2” Self-Drilling Screws 62
3/8” Washers 28
No. 10 x 3/4” Self-Drilling Screws 12
1/4” Washers 12
Wind Straps (24” Bungee) 2
4-Hole Mounting Brackets (Bottom Pad Option) 4
No. 14 x 1-1/2” Flat Quad Screws (Bottom Pad Option) 8
1/4” x 1-1/2” Self-Drilling Screws (Bottom Pad Options) 8
Installation Instructions 1

Tape Measure 1
Level 1
Pencil or Marker 1
Square 1
Power Drill 1
Caulking Gun 1
No. 2 Robertson Screw-Driver 1
Caulking -Outdoor Acrylic Type 1
Hammer Drill 1
Hammer 1
3/8” Hex Head Driver Bit 1
3/8” Masonry Drill Bit 1
1/2” Wrench 1
Flat 2” x 4” Supports 1

DESCRIPTION

DESCRIPTION

QTY.

QTY.

QTY.

If calling within North America: Phone: 1-800-668-7078   Fax: 1-888-378-5781                                                                                                          401 Series, 10/02/11



1.  CHECK ORDER
a. Measure door opening height and width.

-Make sure dimensions match Purchase Order.
-Shelter door opening varies according to 
dimensions of existing door.
-Make sure there is enough space to install shelter.

*Check for existing:
-dock seals
-bollard and obstacles
-lights and conduit
-drains

NOTE: MAKE SURE THERE IS ENOUGH SPACE
BETWEEN THE DOOR OPENING AND THE FRAMES TO
INSTALL THE MOUNTING BRACKETS ON THE INSIDE OF THE
SHELTER.

**If there is not enough space, install mounting brackets on
the outside of the frames (Fig. 1a). 

b. Check Components List and Hardware Supplied List to
make sure all listed are present (Page 1).

c. Check Recommended Tools List and make sure all are
available (Page 1).

d. Determine method of mounting to wall.
-Blue Giant supplies 3/8" sleeve anchors with 
the shelter. The customer must supply any 
other mounting hardware,  including that for 
Steel Protective Guards. 

Method of Mounting: 
1. Concrete Block, Precast Concrete, or 
Brick Wall:  Use supplied sleeve anchors.  If 
anchors will not hold, use 3/8" threaded rod for 
through-bolt (not supplied).
2. Metal Siding: Use 3/8" threaded rod for 
through-bolt fastening with steel or wood backup 
plate (not supplied).

WELDING THE SHELTER TO THE WALL IS 
NOT RECOMMENDED.

PAGE 2

INSTALLATION INSTRUCTIONS
READ ALL INSTRUCTIONS BEFORE INSTALLING SHELTER. BLUE GIANT WILL NOT BE HELD RESPONSIBLE FOR IMPROPER

INSTALLATION OF ANCHORING DEVICES OR FOR INSTALLATION INTO AGED OR UNSOUND CONCRETE, CONCRETE BLOCK, OR OTHER
WALL OR FLOOR MATERIAL WHICH MAY RESULT IN PREMATURE PRODUCT WEAR, PRODUCT FAILURE, PROPERTY DAMAGE, OR

PERSONAL INJURY.

FIG. 1A

FIG. 1B

OPTIONAL OUTSIDE

MOUNTING

WITH STEEL PROTECTIVE

GUARDS (BOTH SIDES)

WITH STABILIZING

BRACKET

(BOTH SIDES)

6”

20”

12” 1-1/2”

1-1/2”

2-1/2”

3-1/2”

2-1/2”

6”

132”

138”
FINISHED GRADE

ALL DRAWINGS ARE PROPERTY OF BLUE GIANT EQUIPMENT CORPORATION;  INFORMATION HEREIN SUBJECT TO CHANGE WITHOUT NOTICE

If calling within North America: Phone: 1-800-668-7078   Fax: 1-888-378-5781                                                                                                          401 Series, 10/02/11



3.  MOUNTING STABILIZING BRACKETS OR STEEL
PROTECTIVE GUARDS
a. Position Bracket or Guard.

-If Bracket:
-Place bracket on its side, flush to wall along 
top of level line, extending away from door opening 
(Fig. 3a).
-Position other bracket leg along out side of vertical
frame mark.

-If Guard:
-Determine left and right protective guards.
-The welded bracket goes to the side farthest 
away from door opening (Figure 3b).
-Place top flat surface of protective guard along 

level line.
-Place outside edge of protective guard 5/8" outside
vertical frame mark.

b. Bracket or Guard must be perpendicular to building
wall, level, and square. Shim if necessary.

c. Bolt Bracket or Guard to wall.
-If Bracket: Use 1/4" x 1-1/4" concrete screw 
(supplied) or appropriate mounting hardware.
-If Guard: Recommend using 5/8" x 3-1/2" wedge 
anchor bolts or appropriate mounting hardware (not 
supplied).

d. Repeat for other side.

e. Make sure left and right Brackets or Guards are level to
each other.***

***FOR COMMON MEMBER ORDER, SEE OPTIONS
INSTRUCTION MANUAL #O1 (PG. 11) BEFORE PROCEEDING TO
STEP 4.

PAGE 3

2.  PREPARE DOCK DOOR OPENING
a. Measure and mark center of dock door opening 
(Fig. 2).

-Mark centerline on dock floor.
-Mark centerline on lintel above door.
**Extend line to 138" above dock floor.
-Make sure marks are plumb to each other.

b. Draw a level line even with the dock floor along both
sides of dock face. 

c. Measure Head Frame width and divide by 2.

d. Mark Vertical Frame positions.
-Measure 1/2 the Head Frame width from dock floor

centerline to one side of level line. Mark.

e.  Repeat for other side.

MARK

UNIT

HEIGHT

VERTICAL FRAME

MARK

VERTICAL FRAME

MARK

LEVEL LINE

DOCK FLOOR LINE

1/2 HEAD

FRAME WIDTH

FIG. 2

FLUSH

DOOR OPENING

DOOR JAMB
VERTICAL

FRAME MARK

LEVEL LINESTABILIZING BRACKET

FIG.3A

VERTICAL

FRAME

MARK

DOOR JAMB

DOOR OPENING

LEVEL LINE

WELDING

BRACKET

STEEL

PROTECTIVE GUARD

FIG.3B

5/8”

DOOR

CENTRE

LINE

MARK

FINISHED FLOOR

FINISHED FLOOR

ALL DRAWINGS ARE PROPERTY OF BLUE GIANT EQUIPMENT CORPORATION;  INFORMATION HEREIN SUBJECT TO CHANGE WITHOUT NOTICE

If calling within North America: Phone: 1-800-668-7078   Fax: 1-888-378-5781                                                                                                          401 Series, 10/02/11



PAGE 4ALL DRAWINGS ARE PROPERTY OF BLUE GIANT EQUIPMENT CORPORATION;  INFORMATION HEREIN SUBJECT TO CHANGE WITHOUT NOTICE

If calling within North America: Phone: 1-800-668-7078   Fax: 1-888-378-5781                                                                                                          401 Series, 10/02/11

4.  ATTACH MOUNTING BRACKETS TO VERTICAL FRAMES
a. Place Vertical Frames on clean, flat 2 x 4 supports.

-Place siding face down, wall edges to inside. 
NOTE: DO NOT PUNCTURE OR SCRATCH SIDING.

b. Position Mounting Brackets on Wall Edge of Vertical Frame (Fig. 4).
-Use three (3) 3-hole Mounting Brackets per Vertical Frame.
-Measure 12" in from top and bottom of Vertical Frame.
-Position top and bottom Mounting Brackets inside of 12" mark. 
-(Place along wall side, angle flush to edge).
-Position third Mounting Bracket in center.

c. Attach Mounting Brackets to Vertical Frame with 1/4" self-drilling screws.

d. Position 4-hole Angle Bracket on Vertical Frame (Fig. 4).
-Measure 6" in from Front Edge on top cross-member.
-Position 4-hole Mounting Bracket on bottom of top cross-member.
-NOTE: THE TOP OF THE BRACKET WILL EXTEND ABOVE THE VERTICAL FRAME.
-Attach the Mounting Bracket to the Vertical Frame with 1/4" self-drilling screws.

e. Repeat steps b, c, and d for other Vertical Frame.

12”

4-HOLE

ANGLE BRACKET

WALL EDGE

1/4” X 1-1/2” SELF-DRILLING SCREWS C/W WASHER

MOUNTING BRACKETS

FRONT EDGE

ALUMINUM ANGLE

SIDING FACE

DOWN
BOTTOM

FIG. 4

12”

6”

TOP

LEFT VERTICAL SHOWN



PAGE 5

5.  ATTACHING VERTICAL PANELS TO VERTICAL
FRAMES

***FOR SUPERSNUG APPLICATION PLEASE SEE OPTIONS
INSTALLATIONS #02 (PG.13) BEFORE CONTINUING WITH
INSTRUCTIONS.

a. Preparing vertical frames.
-Remove aluminum angle from front edge 
(re-attach in step 5c).
-Determine left and right vertical panels.
-Rest vertical frame on wall edge and mounting 
brackets (Fig. 5a).
-Raw edge attaches to vertical frame.
-Yellow stripe appears at bottom and "Z" 
reinforcement appears at the top.

b. Position and secure vertical panel.
-Place bottom of vertical panel flush with bottom of 
vertical frame (Fig. 5a).
-Raw edge flush with frame edge.
-Secure at bottom with no. 10 self-drilling screw and 
1/4" washer.
-Do not put screw through stay.
-Spread rest of vertical panel along vertical frame.
-Keep flush with frame edge, ensuring a tight fit.

NOTE: VERTICAL PANEL WILL BE SHORTER THAN THE
VERTICAL FRAME.

-Secure vertical panel between stays with three other
evenly spaced no. 10 self-drilling screws and 1/4" 
washers.

c.  Re-attaching aluminum angle to front edge of vertical
panel.

-Match holes in aluminum angle with holes in vertical
panel stays (Fig. 5b) washers.
-Attach to vertical frame using 1/4” self-drilling 
screws and 3/8” washers. 

d. Attaching wind straps.
-Place wind strap “s” hook at hole at top of vertical 
frame (Fig. 5c)
-Attach “s” hook 1” down from top and 3/4” in from 
outside edge. 
Use 1/4” self-drilling screws and 3/8” washers.
-Pull wind strap down 36” along aluminum angle or 
until taut.
-Attach bottom “s” hook 3/4” in from outside edge. 
-Use 1/4” self-drilling screw and 3/8” washer.

e. Repeat steps a-d for other vertical frame panel.

RAW EDGE

FIG. 5A

3/8”
WASHER

ALUMINUM ANGLE

YELLOW GUIDE STRIP

FIG. 5B

WALL EDGE

MOUNTING BRACKET

WIND STRAP STRETCH TO 36”

TOP

TOP

TOP

BOTTOM

BOTTOM

BOTTOM

FIG. 5C

1/4” WASHER

Z REINFORCEMENT

#10 X 3/4” SELF DRILLING SCREW

1/4” X 11/2” SELF-DRILLING SCREWS C/W WASHERS

ALL DRAWINGS ARE PROPERTY OF BLUE GIANT EQUIPMENT CORPORATION;  INFORMATION HEREIN SUBJECT TO CHANGE WITHOUT NOTICE

If calling within North America: Phone: 1-800-668-7078   Fax: 1-888-378-5781                                                                                                          401 Series, 10/02/11



PAGE 6ALL DRAWINGS ARE PROPERTY OF BLUE GIANT EQUIPMENT CORPORATION;  INFORMATION HEREIN SUBJECT TO CHANGE WITHOUT NOTICE

If calling within North America: Phone: 1-800-668-7078   Fax: 1-888-378-5781                                                                                                          401 Series, 10/02/11

6. HEAD FRAME
a. Prepare head frame. 

-Determine front from back.
-Remove aluminum angle from front edge. 
-Place head frame front down on clean, flat, 2”x 4” 
supports (supplied by others). 

NOTE: DO NOT PUNCTURE OR SCRATCH SIDING.

b. Position Mounting Frames.
-Use 3-hole mounting brackets.
-Measure 24” in from each end of head frame 
(Fig. 6). 
-Place left and right mounting brackets inside marks.
-Place mounting brackets along bottom of head 
frame, corner flush with back of frame.
-Place third mounting bracket in centre.
-Fasten brackets to frame with 1/4” self-drilling
screws.

24”

24”

SIDING

BOTTOM

3/8” X 17/8” SLEEVE ANCHOR

1/4” X 11/2” SELF-DRILLING SCREW C/W

WASHER

YELLOW GUIDING

STRIPE

3/8” X 17/8” SLEEVE ANCHOR

1/4” X 1-1/2” SELF-DRILLING SCREW

C/W WASHER

FIG. 7B

7. ATTACHING VERTICAL FRAMES TO WALL
a. Positioning vertical frame.

1. If using stabilizing bracket:
-If desired, temporarily mount a bracket (not
supplied) at level line and vertical frame 
mark to support vertical frame while attaching to 
wall (Fig. 7a).
-Lift vertical frame up onto wall.
-Place wall edge flush to wall.
-Place siding flush to vertical frame mark.

2. If using steel protective guard:
-Lift vertical frame on top of protective guard 
(Fig. 7b).
-Place wall edge flush with wall.
-Place siding flush to welding bracket on protective 
guard.

NOTE: MAKE SURE VERTICAL FRAME IS PLUMB, LEVEL, AND
SQUARE.

b. Attaching to wall.
-Drill hole through bottom mounting bracket only.
-Insert sleeve anchor or other appropriate mounting 
hardware into bottom mounting bracket hole.
-Attach vertical frame to stabilizing bracket or 
protective guard.
-Insert 1/4" self-drilling screws into holes in stabilizing
bracket or holes in welded bracket on protective 
guards.
-Secure.

c.  Repeat for other vertical frame.

1/4” X 1-1/2”
SELF-DRILLING SCREWS C/W WASHERS

MOUNTING BRACKETS

FIG. 6

LEFT VERTICAL SHOWN

FIG. 7A

YELLOW GUIDING

STRIPE

LEFT VERTICAL SHOWN



PAGE 7 ALL DRAWINGS ARE PROPERTY OF BLUE GIANT EQUIPMENT CORPORATION;  INFORMATION HEREIN SUBJECT TO CHANGE WITHOUT NOTICE

If calling within North America: Phone: 1-800-668-7078   Fax: 1-888-378-5781                                                                                                          401 Series, 10/02/11

8. ATTACHING HEAD FRAME TO VERTICAL FRAME
a. Preparing head frame.

-Lift head frame to vertical frames.
NOTE: USE APPROPRIATE AND SAFE LIFTING METHOD.

b. Attach head frame to vertical frames.
-Set head frame on outside of left and right angle brackets.
-Position head frame flush to wall and flush to front of vertical frames. Shim where necessary.

NOTE: THIS ENTIRE SHELTER MUST BE PLUMB, LEVEL, AND SQUARE TO FUNCTION PROPERLY.

-Insert 1/4” self-drilling screws through angle brackets and secure (Fig. 8b).
-Drill at top of angle bracket holes.
-Repeat for other side. 

HEAD FRAME

HEAD FRAME PLUMB

TO VERTICAL FRAME

VERTICAL FRAME

FIG. 8A FIG. 8B

1/4” X 1-1/2” SELF-DRILLING

SCREW S C/W WASHER



FIG. 9A

FIG. 9B

9. ATTACH HEAD FRAME  AND VERTICAL FRAME TO
WALL
a. Make sure entire shelter is plumb, level, and square
(Figure 9a). Shim where necessary.

NOTE:  THIS SHELTER MUST BE PLUMB, LEVEL,
AND SQUARE TO FUNCTION PROPERLY.

b. Attach Head Frame to wall.
-Drill hole through center mounting bracket.
-Insert sleeve anchor or other appropriate mounting 
hardware into hole.
-Tighten.
-Repeat for left and right mounting brackets.

c. Attach Vertical Frames to wall.
-Drill holes through remaining mounting brackets 
(Fig. 9b).
-Insert sleeve anchors or other appropriate mounting 
hardware into holes.
-Tighten.
-Repeat for other vertical frame.

PAGE 8ALL DRAWINGS ARE PROPERTY OF BLUE GIANT EQUIPMENT CORPORATION;  INFORMATION HEREIN SUBJECT TO CHANGE WITHOUT NOTICE

If calling within North America: Phone: 1-800-668-7078   Fax: 1-888-378-5781                                                                                                          401 Series, 10/02/11

ATTACH TO WALL WITH

3/8” X 1-7/8”
SLEEVE ANCHORS



PAGE 9

10.  ATTACH HEAD CURTAIN TO HEAD FRAME
a. Position and secure header curtain.

-Logo is on front of header curtain.
-Match top center of header curtain with top 
center of head frame (Fig. 9a).
-Place raw edge flush to frame edge.
-Secure with No. 10” self-drilling screws and 
1/4” washers.
-Spread rest of header curtain along head 
frame.
-Keep flush with edge, ensuring a tight fit.
-Secure header panel between stays with four 
evenly spaced No. 10” self-drilling screws and 1/4”
washers.

b. Re-attach aluminum angle to front edge of head
frame.

-Match holes in aluminum angle with head panel 
stays.
-Insert 1/4” self-drilling screws and 3/8” 
washers into holes (Fig. 10b).
-Secure.

c.  Attach head curtain to bottom frame member.
-Insert 1/4” self-drilling screws and 3/8”
washers through head curtain stays.

d. Attach wind strap to head curtain.
-Unfasten bottom wind strap “s” hook from 
vertical frame.
-Thread wind strap through head panel (Fig. 10c).
-Re-attach wind strap vertical 
frame.
-Repeat for other side.

HEAD FRAME

1/4” X 1-1/2” SELF-
DRILLING SCREW C/W

WASHERS (8X)

1/4” X 1-1/2” SELF-DRILLING SCREW C/W

WASHERS

3/8” WASHER

ALUMINUM ANGLE

FIG. 10A

FIG. 10B

FIG. 10C

LOOP BEHIND
1/4” X 1-1/2”
SELF-DRILLING SCREW WASHER

WIND STRAP

3/8” WASHER

1/4” WASHER

ALL DRAWINGS ARE PROPERTY OF BLUE GIANT EQUIPMENT CORPORATION;  INFORMATION HEREIN SUBJECT TO CHANGE WITHOUT NOTICE

If calling within North America: Phone: 1-800-668-7078   Fax: 1-888-378-5781                                                                                                          401 Series, 10/02/11



PAGE 10

4”

1-1/2”
1-1/2”

FLAT QUAD SCREWS (4X)

1/4” X 1-1/2” SELF-
DRILLING SCREWS

C/W WASHERS

FIG. 11A

FIG. 11B

11.  ATTACH BOTTOM PADS (if ordered)
a. Mark bottom pad. 

-Place both bottom pads so that the “No Step” 
patch is facing up (Fig. 11a).
-Measure 1-1/2” above bottom of each pad.
-Mark a horizontal line across the wide end of each 
bottom pad.

b. Attaching mounting brackets.
-Position two 4-hole mounting brackets on bottom 
pad.
-Place long side of mounting brackets against bottom
pad.
-Place corner flush to line.
-Place outside edge of each mounting bracket 4” in 
from each side of bottom pad.
-Attach mounting brackets to bottom pad with No. 
14 flat quad screws.
-Repeat for other pad.

c. Attaching bottom pad to vertical frame.
-Place bottom pad along bottom of vertical frame 
(Fig. 11b).
-Insert 1/4” self-drilling screws through mounting 
brackets and attach to vertical frame.
-Repeat for other side.

12.  FINISH INSTALLATION
-Remove protective covering on siding, if present.
-Start at wall, work toward front; do not scratch 
siding.
-Caulk between head frame and wall.
-An outdoor acrylic type is recommended.

NOTE: IF MOUNTING ON SIDING OR ON PRE-CAST
CONCRETE, FILL IN GAPS WITH STYROFOAM.

-Caulk along outside of head frame and wall, head 
frame aluminum angle, and any gaps around unit as 
needed.

4”

ALL DRAWINGS ARE PROPERTY OF BLUE GIANT EQUIPMENT CORPORATION;  INFORMATION HEREIN SUBJECT TO CHANGE WITHOUT NOTICE

If calling within North America: Phone: 1-800-668-7078   Fax: 1-888-378-5781                                                                                                          401 Series, 10/02/11



PAGE 11

01. COMMON MEMBER ORDERS:

1. PREPARE DOCK DOOR OPENING.
a. Make vertical frame mark between door openings, for
common member (Fig.12).

b. Make horizontal line flush with floor level (Fig.12).

c. Steel guard must be perpendicular to building wall. 
Make sure it is level and square.

d. Bolt steel guard to wall.  Use 5/8” x 3-1/2” wedge
anchor bolts or appropriate mounting hardware (not sup-
plied).

2. ATTACH MOUNTING BRACKETS TO COMMON
MEMBER VERTICAL.
a.  Place vertical frames on clean, flat 2 x 4 supports 
(Fig. 12). 

NOTE: DO NOT PUNCTURE OR SCRATCH SIDING.

b. Position mounting brackets on wall edge of vertical
frame (Fig. 14).

-Use three (3), 3-hole mounting brackets per 
vertical frame.
-Measure 12” in from top and bottom of vertical 
frame (Place along wall side, angle flush to edge).
-Position third mounting bracket below center 
connecting bolt. 

c. Position 4-hole angle bracket on vertical frame (Fig.
14).

-Measure 6” in from front edge on top of cross-
member.
-Position 4-hole mounting bracket on bottom of 
top cross-member.
NOTE: THE TOP OF THE BRACKET WILL EXTEND ABOVE
THE VERTICAL FRAME.
-Attach the mounting bracket to the vertical frame 
with 1/4” self-drilling screws.

d. Flip frame over onto other side and repeat steps 2b
& 2c.

DOOR

OPENING

DOOR

OPENING

MARK VERTICAL LINE

FINISHED FLOOR FINISHED FLOOR

FLOOR LEVEL LINE

FIG. 12

FLOOR LEVEL

COMMON MEMBER STEEL GUARD

FIG. 13

FIG. 14

2 X 4
SUPPORT

1/4” X 1-1/2” SELF DRILLING

SCREWS C/W WASHER

1/4” X 1-1/2” SELF

DRILLING SCREWS C/W WASHER

MOUNTING

BRACKETS

BOTTOM

1-1/2”

4-HOLE ANGLE BRACKET

OPTIONS INSTALLATION INSTRUCTIONS

ALL DRAWINGS ARE PROPERTY OF BLUE GIANT EQUIPMENT CORPORATION;  INFORMATION HEREIN SUBJECT TO CHANGE WITHOUT NOTICE

If calling within North America: Phone: 1-800-668-7078   Fax: 1-888-378-5781                                                                                                          401 Series, 10/02/11



PAGE 12

3.  ATTACHING VERTICAL PANELS TO VERTICAL
FRAMES
a. Preparing vertical frames.

-Rest vertical frame on wall edge and mounting 
brackets (Fig. 15).
-Align raw edges with center of vertical frame.
-Yellow stripe appears at bottom and "Z" 
reinforcement appears at the top.

b. Position and secure vertical panel.
-Place bottom of vertical panel flush with bottom of 
vertical frame (Fig. 15).
-(Raw edges flush with frame edge).
-Secure at bottom with no. 10 self-drilling screw and 
1/4" washer.
-Do not put screw through stay.
-Spread rest of vertical panels along vertical frame.
-Keep flush with frame edge, ensuring a tight fit.

NOTE: VERTICAL PANELS WILL BE SHORTER THAN THE
VERTICAL FRAME.

-Secure vertical panels between stays with three 
other evenly spaced no. 10 self-drilling screws and 
1/4" washers. 

c.  Attaching flat bar to front edge of vertical panels.
-Position flat bar evenly over back edges of vertical 
panels (Fig. 16). 
-Secure flat bar to both vertical panels by drilling 
through stays using using 1/4” self-drilling screws 
and 3/8” washers. 

d. Attaching wind straps.
-Place wind strap “s” hook at hole at top of vertical 
frame (Fig. 17).
-Attach “s” hook 1” down from top and centered 
on each frame edge. 
-Use 1/4” self-drilling screws and 3/8” washers.
-Pull wind strap down 36” along flat bar or until taut.
-Attach bottom “s” hook 3/4” in from center of flat bar.
-Use 1/4” self-drilling screw and 3/8” washer.

**TO FINISH INSTALLATION INSTRUCTIONS, PLEASE RETURN AND
FINISH STEPS 4-12.

**FOR INFORMATION ON ATTACHING FRAME TO WALL, PLEASE SEE
STEP. 7, PAGE 6.

#10 X 3/4” SELF-DRILLING

SCREW

VERTICAL

PANEL

VERTICAL

FRAME

TOP

Z-REINFORCEMENT

BOTTOM

1/4” WASHER

FIG. 15

FIG. 16
BOTTOM

TOP

FINISHED EDGES

3/8” WASHER

1/4” X 1-1/2” SELF-
DRILLING SCREW

FLAT BAR

1/4” SELF-DRILLING SCREW

WIND STRAP 3/8” WASHER

TOP

FIG. 17

ALL DRAWINGS ARE PROPERTY OF BLUE GIANT EQUIPMENT CORPORATION;  INFORMATION HEREIN SUBJECT TO CHANGE WITHOUT NOTICE

If calling within North America: Phone: 1-800-668-7078   Fax: 1-888-378-5781                                                                                                          401 Series, 10/02/11



02. SUPERSNUG PANEL ORDERS:
1. IDENTIFY LEFT AND RIGHT COMPONENTS.
a. Identify left and right hooks (top ends are sloped) (Fig. 18).

b. Identify left and right side vertical panels (z-reinforcements at top
and yellow stripe at bottom) (Fig. 19).

2. ATTACH HOOK TO VERTICAL PANEL.
a. Before inserting hook into retaining track.

-Spray hook insertion edge with soap water or silicone to reduce
friction.

b. Insert hook into retaining track (Fig. 20) until bottom end of hook
is flush with bottom edge of vertical panel. 

c. Secure hook into place by screwing through retaining track and
hook at top of panel (Fig. 21). 

-Pre-drill with 3/32” drill bit.

3. ATTACH SUPERSNUG VERTICAL PANEL TO FRAME.
-Refer to Step 5, pg. 5 for standard instructions in attaching the 
vertical panel to the side frames.

PAGE 13

SLOPED TOP EDGE

RIGHT SIDE

LEFT SIDE

FIG.18

Z-REINFORCEMENT

TOP

RIGHT SIDE

LEFT SIDE

YELLOW

STRIPE

FIG.19

FIG.20

FIG.21

SLOPED END

HOOK

VERTICAL PANEL

RETAINING TRACK

VERTICAL PANEL

HOOK

#6 X 1/2” SCREW

TOP

ALL DRAWINGS ARE PROPERTY OF BLUE GIANT EQUIPMENT CORPORATION;  INFORMATION HEREIN SUBJECT TO CHANGE WITHOUT NOTICE

If calling within North America: Phone: 1-800-668-7078   Fax: 1-888-378-5781                                                                                                          401 Series, 10/02/11



<<
  /ASCII85EncodePages false
  /AllowTransparency false
  /AutoPositionEPSFiles true
  /AutoRotatePages /None
  /Binding /Left
  /CalGrayProfile (Dot Gain 20%)
  /CalRGBProfile (sRGB IEC61966-2.1)
  /CalCMYKProfile (U.S. Web Coated \050SWOP\051 v2)
  /sRGBProfile (sRGB IEC61966-2.1)
  /CannotEmbedFontPolicy /Error
  /CompatibilityLevel 1.4
  /CompressObjects /Tags
  /CompressPages true
  /ConvertImagesToIndexed true
  /PassThroughJPEGImages true
  /CreateJobTicket false
  /DefaultRenderingIntent /Default
  /DetectBlends true
  /DetectCurves 0.0000
  /ColorConversionStrategy /CMYK
  /DoThumbnails false
  /EmbedAllFonts true
  /EmbedOpenType false
  /ParseICCProfilesInComments true
  /EmbedJobOptions true
  /DSCReportingLevel 0
  /EmitDSCWarnings false
  /EndPage -1
  /ImageMemory 1048576
  /LockDistillerParams false
  /MaxSubsetPct 100
  /Optimize true
  /OPM 1
  /ParseDSCComments true
  /ParseDSCCommentsForDocInfo true
  /PreserveCopyPage true
  /PreserveDICMYKValues true
  /PreserveEPSInfo true
  /PreserveFlatness true
  /PreserveHalftoneInfo false
  /PreserveOPIComments true
  /PreserveOverprintSettings true
  /StartPage 1
  /SubsetFonts true
  /TransferFunctionInfo /Apply
  /UCRandBGInfo /Preserve
  /UsePrologue false
  /ColorSettingsFile ()
  /AlwaysEmbed [ true
  ]
  /NeverEmbed [ true
  ]
  /AntiAliasColorImages false
  /CropColorImages true
  /ColorImageMinResolution 300
  /ColorImageMinResolutionPolicy /OK
  /DownsampleColorImages true
  /ColorImageDownsampleType /Bicubic
  /ColorImageResolution 300
  /ColorImageDepth -1
  /ColorImageMinDownsampleDepth 1
  /ColorImageDownsampleThreshold 1.50000
  /EncodeColorImages true
  /ColorImageFilter /DCTEncode
  /AutoFilterColorImages true
  /ColorImageAutoFilterStrategy /JPEG
  /ColorACSImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /ColorImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /JPEG2000ColorACSImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /JPEG2000ColorImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /AntiAliasGrayImages false
  /CropGrayImages true
  /GrayImageMinResolution 300
  /GrayImageMinResolutionPolicy /OK
  /DownsampleGrayImages true
  /GrayImageDownsampleType /Bicubic
  /GrayImageResolution 300
  /GrayImageDepth -1
  /GrayImageMinDownsampleDepth 2
  /GrayImageDownsampleThreshold 1.50000
  /EncodeGrayImages true
  /GrayImageFilter /DCTEncode
  /AutoFilterGrayImages true
  /GrayImageAutoFilterStrategy /JPEG
  /GrayACSImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /GrayImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /JPEG2000GrayACSImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /JPEG2000GrayImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /AntiAliasMonoImages false
  /CropMonoImages true
  /MonoImageMinResolution 1200
  /MonoImageMinResolutionPolicy /OK
  /DownsampleMonoImages true
  /MonoImageDownsampleType /Bicubic
  /MonoImageResolution 1200
  /MonoImageDepth -1
  /MonoImageDownsampleThreshold 1.50000
  /EncodeMonoImages true
  /MonoImageFilter /CCITTFaxEncode
  /MonoImageDict <<
    /K -1
  >>
  /AllowPSXObjects false
  /CheckCompliance [
    /None
  ]
  /PDFX1aCheck false
  /PDFX3Check false
  /PDFXCompliantPDFOnly false
  /PDFXNoTrimBoxError true
  /PDFXTrimBoxToMediaBoxOffset [
    0.00000
    0.00000
    0.00000
    0.00000
  ]
  /PDFXSetBleedBoxToMediaBox true
  /PDFXBleedBoxToTrimBoxOffset [
    0.00000
    0.00000
    0.00000
    0.00000
  ]
  /PDFXOutputIntentProfile ()
  /PDFXOutputConditionIdentifier ()
  /PDFXOutputCondition ()
  /PDFXRegistryName ()
  /PDFXTrapped /False

  /CreateJDFFile false
  /Description <<

    /BGR <>
    /CHS <FEFF4f7f75288fd94e9b8bbe5b9a521b5efa7684002000410064006f006200650020005000440046002065876863900275284e8e9ad88d2891cf76845370524d53705237300260a853ef4ee54f7f75280020004100630072006f0062006100740020548c002000410064006f00620065002000520065006100640065007200200035002e003000204ee553ca66f49ad87248672c676562535f00521b5efa768400200050004400460020658768633002>
    /CHT <FEFF4f7f752890194e9b8a2d7f6e5efa7acb7684002000410064006f006200650020005000440046002065874ef69069752865bc9ad854c18cea76845370524d5370523786557406300260a853ef4ee54f7f75280020004100630072006f0062006100740020548c002000410064006f00620065002000520065006100640065007200200035002e003000204ee553ca66f49ad87248672c4f86958b555f5df25efa7acb76840020005000440046002065874ef63002>
    /CZE <>
    /DAN <>
    /DEU <>
    /ESP <>
    /ETI <>
    /FRA <>
    /GRE <>

    /HRV (Za stvaranje Adobe PDF dokumenata najpogodnijih za visokokvalitetni ispis prije tiskanja koristite ove postavke.  Stvoreni PDF dokumenti mogu se otvoriti Acrobat i Adobe Reader 5.0 i kasnijim verzijama.)
    /HUN <>
    /ITA <>
    /JPN <FEFF9ad854c18cea306a30d730ea30d730ec30b951fa529b7528002000410064006f0062006500200050004400460020658766f8306e4f5c6210306b4f7f75283057307e305930023053306e8a2d5b9a30674f5c62103055308c305f0020005000440046002030d530a130a430eb306f3001004100630072006f0062006100740020304a30883073002000410064006f00620065002000520065006100640065007200200035002e003000204ee5964d3067958b304f30533068304c3067304d307e305930023053306e8a2d5b9a306b306f30d530a930f330c8306e57cb30818fbc307f304c5fc59808306730593002>
    /KOR <FEFFc7740020c124c815c7440020c0acc6a9d558c5ec0020ace0d488c9c80020c2dcd5d80020c778c1c4c5d00020ac00c7a50020c801d569d55c002000410064006f0062006500200050004400460020bb38c11cb97c0020c791c131d569b2c8b2e4002e0020c774b807ac8c0020c791c131b41c00200050004400460020bb38c11cb2940020004100630072006f0062006100740020bc0f002000410064006f00620065002000520065006100640065007200200035002e00300020c774c0c1c5d0c11c0020c5f40020c2180020c788c2b5b2c8b2e4002e>
    /LTH <>
    /LVI <>
    /NLD (Gebruik deze instellingen om Adobe PDF-documenten te maken die zijn geoptimaliseerd voor prepress-afdrukken van hoge kwaliteit. De gemaakte PDF-documenten kunnen worden geopend met Acrobat en Adobe Reader 5.0 en hoger.)
    /NOR <>
    /POL <>
    /PTB <>
    /RUM <>
    /RUS <>
    /SKY <>
    /SLV <>
    /SUO <>
    /SVE <>
    /TUR <>
    /UKR <>
    /ENU (Use these settings to create Adobe PDF documents best suited for high-quality prepress printing.  Created PDF documents can be opened with Acrobat and Adobe Reader 5.0 and later.)
  >>
  /Namespace [
    (Adobe)
    (Common)
    (1.0)
  ]
  /OtherNamespaces [
    <<
      /AsReaderSpreads false
      /CropImagesToFrames true
      /ErrorControl /WarnAndContinue
      /FlattenerIgnoreSpreadOverrides false
      /IncludeGuidesGrids false
      /IncludeNonPrinting false
      /IncludeSlug false
      /Namespace [
        (Adobe)
        (InDesign)
        (4.0)
      ]
      /OmitPlacedBitmaps false
      /OmitPlacedEPS false
      /OmitPlacedPDF false
      /SimulateOverprint /Legacy
    >>
    <<
      /AddBleedMarks false
      /AddColorBars false
      /AddCropMarks false
      /AddPageInfo false
      /AddRegMarks false
      /ConvertColors /ConvertToCMYK
      /DestinationProfileName ()
      /DestinationProfileSelector /DocumentCMYK
      /Downsample16BitImages true
      /FlattenerPreset <<
        /PresetSelector /MediumResolution
      >>
      /FormElements false
      /GenerateStructure false
      /IncludeBookmarks false
      /IncludeHyperlinks false
      /IncludeInteractive false
      /IncludeLayers false
      /IncludeProfiles false
      /MultimediaHandling /UseObjectSettings
      /Namespace [
        (Adobe)
        (CreativeSuite)
        (2.0)
      ]
      /PDFXOutputIntentProfileSelector /DocumentCMYK
      /PreserveEditing true
      /UntaggedCMYKHandling /LeaveUntagged
      /UntaggedRGBHandling /UseDocumentProfile
      /UseDocumentBleed false
    >>
  ]
>> setdistillerparams
<<
  /HWResolution [2400 2400]
  /PageSize [612.000 792.000]
>> setpagedevice


